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MR SR Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on

behalf of the applicant as) :

E R (Sample Submitted By) : i1 #3mi>5 227 (UTA AUTO INDUSTRIAL CO., LTD.)

% ¢ #-(Sample Description) : (H¥)7 B4 E - Butt Splices / %A% #&% - Multilink Butt Splices / # 424 ¢ &4 -

Double Crimp Butt Splices / p “HiZ+ ] j=(% 3])*® #& ¢ - Step-Down Butt Splices /
#4F ¥ - End Sleeve(FERRULE) / wfle~d ~ 4 48¢ - Valve Connector / 4F ¢ =4+ -
Copper Lug / B :44r ¥ - Closed End Splice / ®&s%4r ¥ - Parallel / +~ 2 iis+ -
Battery Contact / 4% & - Push In / ##M &4 % - Quick Splice / W'&3hA4p 5 -
Fuse Holder Contact / #4F % - Copper Tubes / *igkzy+ ¥ - Spring of Wire Nut /
s¥#/2_— Lump of Copper / ° #%4F¢ (&£ T4 - Butt Splices

# &3 5.(Style/Item No. ) : BX- series/ WB-series / DB-x series / SD(W)B-series / LN- series ,
CLR-series / Y(S)(U)-xx series / CLN-series / C-series / P-x series /
BC-series / UC - series / 80X- series , 81XN- series / 82XP-series /
F- series / spring of E-series / C1100 & C1220 Coupon / BXJ- series

Jzi* p # (Sample Receiving Date) . 2017/08/11

R:EE F (Testing Period) ¢ 2017/08/11 TO 2017/08/18
B2 £ (Test Requested) : B E S Ap o BITEE &~ A H4ERIEE. (As specified by client, to test

Cadmium, Lead, Mercury, Cr(VI) contents in the submitted sample(s).)

B8 ;2 (Test Method) : # 4R T - (Please refer to following pages).
B2 % % (Test Results) # 4R T - F (Please refer to following pages).
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P2 % (Test Results)

#l5EF% = (PART NAME)No. 1 SRR (MIXED ALL PARTS)

, < E 15 %
PIAIE P -3 P E
¥ . ¥ ELE (Result)
(Test Items) (Unit) (Method) (MDL) o1
4% / Cadmium (Cd) mg/kg |%% IEC 62321-5 (2013), ™R kg é ?’.’]\' 2 n. d.
Fo 3 sk 3 &R, / With reference
to IEC 62321-5 (2013) and performed by
[CP-AES.
4~ / Lead (Pb) mg/kg | %% IEC 62321-5 (2013), ™ p Rigé ?’.']\' 2 36.8
Fo g sk 3 &R, / With reference
to IEC 62321-5 (2013) and performed by
[CP-AES.
A / Mercury (Hg) mg/kg | %% IEC 62321-4 (2013), "R eig & T % 2 n.d.
Fo 3 sk 3 &R, / With reference
to IEC 62321-4 (2013) and performed by
[CP-AES.
» % 4% / Hexavalent Chromium ug/cm? | %% IEC 62321-7-1 (2015), 2 UV-VISt& 0.10 n. d.
Cr(VI)(#2) #l. / With reference to IEC 62321-7-1
(2015) and performed by UV-VIS.
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# 3x(Note) :

1. mg/kg = ppm; 0. 1wt% = 1000ppm

2. n.d. = Not Detected (X&)

3. MDL = Method Detection Limit (= ;% i jp[4&*iE

4, (#2) =
a. %~ Wees %k 0,13 pg/em’ c A tk&EE K 25§45, / The sample is positive for Cr(VI) if the Cr(VI)
concentration is greater than 0.13 pg/cm®. The sample coating is considered to contain Cr(VI)

ek ind CGEAR/0.10 ug/em®) » #7 %2 & 2 7 = §4%. / The sample is negative for Cr(VI) if

Cr(VI) is n.d. (concentration less than 0.10 pg/cm?). The coating is considered a non-Cr(VI) based
coating.

B BELEEA 0,10 2 0.13 pg/em® BF o mE T E KA TE 77 > $45. / The result between 0.10 pg/cm®
and 0.13 ug/cm® is considered to be inconclusive - unavoidable coating variations may influence the
determination.

5.%%ﬁﬂ%{%*d%4iﬁﬂ€W$’ﬁiﬂmme%A%%*aﬂ FuE-HEFnzE
(The samples was/were analyzed on behalf of the applicant as mixing sample in one testing. The above
results was/were only given as the informality value.)
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¥ & B x4z B | Analytical flow chart of Heavy Metal

FRyp T P ARRIZ B R o RRE R 2B ME e (5 BRI R ‘f h)
These samples were dissolved totally by pre-conditioning method according to below flow chart. (Cr®* test method excluded )

B A R 0 2 &1 [ Technician: JR Wang
B PR f 4 1 EEc® [ Supervisor: Troy Chang

B # - 9 # # & / Cutting ~ Preparation

v

Bl # k& £ £ / Sample Measurement |

4 Pb/4§ Cd/& Hgl/é Cr * | £& Cr(VI)
y
OHCR RRIT AR R TR % v v
Acid digestion with microwave / hotplate 2= £ / Non-metal & % / Metal
+ ABS / PC/PVC 4 # i1 ¥ /Others +
i@ / Filtration | v v # -k 5 2 | Bolling
water extraction
| AR RBE & 150~160°C ~* +
+ + Dissolving by i} i+ / Digesting
It icati t 150~160° Lt B iR S
% i% [ Solution 7 /% / Residue . rascrlca on a + ¢ ’ Mc‘oj ]fﬁ"::‘rwl
+ digestate through
— — 60T i i T Az ok Kl filter
1) dep iz [ Alkali fu§|on e S R, Separating to get
2) @3 /HClto dissolve Digesting at 60°C aqueous phase v
bv ultrasonication S RIEES )
| Add diphenyl-
A4 \4 + carbazide for color
. . e ir sy development
B LB s B et - .
Bt é TR R+ 5k % /ICP-AES | | 4 # pH / pH adjustment | *
+ o UV-VIS » & il
v 5 d AR 4 [ Add diphenyl- 5% 0% & 540 nm
carbazide for color development iz & [ Measure
* the absorbance at
540 nm by UV-VIS

o UV-VIS > £ Bl &% % & 540 nm
iz & [ Measure the absorbance
at 540 nm by UV-VIS
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X BEY 4o BFEET 0 MEAF SR EHRBZFE/I0E X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

CE/2017/82616

¥k 42 2 & (End of Report) *x
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